
  
 

TTOOWWNN  OOFF  OOKKOOTTOOKKSS  

  

  

WWAASSTTEEWWAATTEERR  SSYYSSTTEEMM  
  

  

22001199  AANNNNUUAALL  RREEPPOORRTT  
  

  
 

 

 
 

 

 

 

 

 
  

Approval # 1028-03-00 
 

 

 

 

 

 

 

 

 

 

 

 

 



                                                                                                                     Okotoks Wastewater System Annual Report 2019 

 

 

 2 

TTAABBLLEE  OOFF  CCOONNTTEENNTTSS 

1. Wastewater System Introduction ................................................................................................ 3 

2. Town of Okotoks Quality Assurance Program .......................................................................... 3 
[...]
AVG 5924 6496 6763 6518 6473 6233

TOTAL 183629 194873 209642 195543 200659 2275854

BOD5 - Biochemical Oxygen Demand

CBOD5 - Carbonaceous Biochemical Oxygen Demand < TSS Estimate : Less than 2.5 mg was retained on the filter

TSS - Total Suspended Solids

Approval # 1028-03-00; Table 6-1: Monitoring - Town of Okotoks Wastewater System

Treated Wastewater: BOD5 - CBOD5 - TSS - VOLUME

Aug Sep Oct Nov Dec Annual

 



                                                                                                                     Okotoks Wastewater System Annual Report 2019 

 

 

 10 

6. Summary of WWTP Parameters: Treated Wastewater Effluent: Monthly Summaries; Ammonia/Total Phosphorus/Acute 

Lethality; Approval 1028-03-00; Table 6-1 

 

Parameter

Units of 

Measure Frequency

Sample 

Type

Sampling 

Location 

Approval 

Limit

Oct 1 - Jun 30 

≤ 10 mg/L
MIN < 0.50 1.27 1.02 < 0.50 < 0.50 0.50 < 0.50

Ammonia - 

Nitrogen mg/L

Once per 

day Composite

Prior to 

Release
MAX 2.40 10.00 9.62 4.83 3.34 1.09 1.70

MDL : 0.50 mg/L

Jul 1 - Sep 30 ≤ 

5mg/L AVG 0.88 5.37 3.9 2.3 0.8 0.5 0.57

MIN 0.05 0.13 0.22 0.15 0.09 0.17 0.17

Total Phosphorus mg/L

Once per 

day Composite

Prior to 

Release ≤ 0.5 mg/L
MAX 0.31 0.22 0.41 0.28 0.30 0.32 0.30

MDL : 0.02 mg/L
AVG 0.25 0.18 0.31 0.20 0.16 0.25 0.21

Acute Lethality Once

Using Rainbow LC50 every 3 Grab

Prior to 

Release N/A % 0 % 0

Trout % months

NOTE: All samples tested for Acute Lethality in 2019 are reported as 0 % (Not Acutely Lethal).

Approval # 1028-03-00; Table 6-1: Monitoring - Town of Okotoks Wastewater System

Treated Wastewater: AMMONIA - TOTAL PHOSPHORUS - ACUTE LETHALITY

Jan Feb Mar Apr May Jun Jul

 



                                                                                                                     Okotoks Wastewater System Annual Report 2019 

 

 

 11 

 

 

  

Parameter

Units of 

Measure Frequency

Sample 

Type

Sampling 

Location 

Approval 

Limit

Oct 1 - Jun 30 

≤ 10 mg/L
MIN < 0.50 < 0.50 < 0.50 < 0.50 < 0.50 < 0.50

Ammonia - 

Nitrogen mg/L

Once per 

day Composite

Prior to 

Release
MAX < 0.50 1.90 < 0.50 0.74 1.10 10.00

MDL : 0.50 mg/L

Jul 1 - Sep 30 

≤ 5mg/L AVG < 0.50 0.59 < 0.50 0.5 0.6 1.4

MIN 0.10 0.12 0.10 0.04 0.13 0.04

Total Phosphorus mg/L

Once per 

day Composite

Prior to 

Release ≤ 0.5 mg/L
MAX 0.22 0.51 0.32 0.22 0.42 0.51

MDL : 0.02 mg/L
AVG 0.17 0.20 0.18 0.17 0.24 0.21

Acute Lethality Once AVG

Using Rainbow LC50 every 3 Grab

Prior to 

Release N/A % 0 % 0 % 0

Trout % months

NOTE: All samples tested for Acute Lethality in 2019 are reported as 0 % (Not Acutely Lethal).

Approval # 1028-03-00; Table 6-1: Monitoring - Town of Okotoks Wastewater System

Treated Wastewater: AMMONIA - TOTAL PHOSPHORUS - ACUTE LETHALITY

Dec AnnualAug Sep Oct Nov

 

 



                                                                                                                     Okotoks Wastewater System Annual Report 2019 

 

 

 12 

 
 

7. Summary of WWTP Parameters: Treated Wastewater Effluent: Monthly Summaries; Nitrogen Analysis; Approval 1028-

03-00;  

 

 

 

Parameter

Units of 

Measure Frequency

Sample 

Type

Sampling 

Location 

Approval 

Limit Jan Feb Mar Apr May Jun Jul

MIN 2.10 3.75 3.38 1.80 1.20 0.36 < 0.07

TKN mg/L

Once per 

week Composite

Prior to 

Release N/A
MAX 2.70 8.10 6.40 4.07 2.30 2.50 3.20

MDL : 0.07 mg/L AVG 2.34 6.79 4.45 3.09 1.79 1.23 1.51

MIN 4.31 2.60 2.48 4.16 4.56 5.10 4.10

NO2 - NO3 mg/L

Once per 

week Composite

Prior to 

Release N/A
MAX 6.18 5.30 3.53 4.56 5.08 5.64 5.50

MDL : 0.01 mg/L AVG 5.37 3.85 2.87 4.38 4.83 5.38 5.17

MIN 6.41 8.21 5.86 5.96 6.06 5.86 5.49

TN mg/L

Once per 

week Composite

Prior to 

Release ≤ 15mg/L
MAX 8.38 13.40 9.34 8.55 7.38 8.14 7.30

MDL : 0.01 mg/L AVG 7.71 10.64 7.31 7.47 6.62 6.61 6.39

TKN - Total Kjeldahl Nitrogen

NO2 - NO3 - Nitrite and Nitrate Nitrogen

TN - Total Nitrogen

Approval # 1028-03-00; Table 6-1: Monitoring - Town of Okotoks Wastewater System

Treated Wastewater: NITROGEN : TKN - NO2 NO3 - TN

 

 

 



                                                                                                                     Okotoks Wastewater System Annual Report 2019 

 

 

 13 

 

 

 

 

 

 

 

Parameter

Units of 

Measure Frequency

Sample 

Type

Sampling 

Location 

Approval 

Limit Aug Sep Oct Nov Dec Annual

MIN <  0.07 0.80 0.71 1.10 1.80 <0.07

TKN mg/L

Once per 

week Composite

Prior to 

Release N/A
MAX 3.50 2.49 1.71 1.82 3.48 8.10

MDL : 0.07 mg/L AVG 1.20 1.80 1.39 1.51 2.53 2.47

MIN 5.16 4.84 5.05 5.13 3.88 2.48

NO2 - NO3 mg/L

Once per 

week Composite

Prior to 

Release N/A
MAX 14.00 14.10 5.99 5.66 6.05 14.10

MDL : 0.01 mg/L AVG 11.37 11.56 5.59 5.48 5.09 5.91

MIN 6.08 7.33 6.36 6.70 6.23 5.49

TN mg/L

Once per 

week Composite

Prior to 

Release ≤ 15mg/L
MAX 17.50 16.00 7.28 7.33 8.92 17.50

MDL : 0.01 mg/L AVG 12.56 13.36 6.98 6.99 7.62 8.35

TKN - Total Kjeldahl Nitrogen

NO2 - NO3 - Nitrite and Nitrate Nitrogen

TN - Total Nitrogen

Approval # 1028-03-00; Table 6-1: Monitoring - Town of Okotoks Wastewater System

Treated Wastewater: NITROGEN : TKN - NO2 NO3 - TN

 

 

 

 



                                                                                                                     Okotoks Wastewater System Annual Report 2019 

 

 

 14 

8. Summary of WWTP Parameters: Total and Faecal Coliforms: Monthly Summaries; Approval 1028-03-00; Table 6-1 

 

 

 

Parameter

Units of 

Measure Frequency

Sample 

Type

Sampling 

Location 

Approval 

Limit

Total Count Prior to ≤ 1000 MIN < 10 < 10 < 10 < 10 < 10 < 10 < 10

Coliform per 
Once per 

week
Grab Release per 100 mL MAX > 8000 1500 900 136 145 230 118

100 mL
Geometric 

Mean
129 224 46 31 26 45 16

Faecal Count Prior to ≤ 200 MIN < 10 < 10 < 10 < 10 < 10 < 10 < 10

Coliform per 
Once per 

week
Grab Release per 100 mL MAX 4200 210 191 30 50 55 45

100 mL
Geometric 

Mean
61 75 25 13 16 20 14

NOTE: Samples for coliform analysis are sent to the Provincial Health Lab on a weekly basis. Approval limit is based on the monthly geometric mean

of weekly samples.

Jul

Approval # 1028-03-00; Table 6-1: Monitoring - Town of Okotoks Wastewater System

Treated Wastewater: TOTAL & FAECAL COLIFORMS

Jan Feb Mar Apr May Jun

 

 

 

 

 

 

 



                                                                                                                     Okotoks Wastewater System Annual Report 2019 

 

 

 15 

 

 

 

 

Parameter

Units of 

Measure Frequency

Sample 

Type

Sampling 

Location 

Approval 

Limit

Total Count Prior to ≤ 1000 MIN < 10 < 10 < 10 < 10 < 10 < 10

Coliform per 
Once per 

week
Grab Release per 100 mL MAX 45 36 550 10 109 > 8000

100 mL
Geometric 

Mean
23 16 29 10 19 33

Faecal Count Prior to ≤ 200 MIN < 10 < 10 < 10 < 10 < 10 < 10

Coliform per 
Once per 

week
Grab Release per 100 mL MAX 10 10 155 < 10 50 4200

100 mL
Geometric 

Mean
10 10 23 < 10 16 19

NOTE: Samples for coliform analysis are sent to the Provincial Health Lab on a weekly basis. Approval limit is based on the monthly

geometric mean of weekly samples.

AnnualAug Sep Oct Nov Dec

Approval # 1028-03-00; Table 6-1: Monitoring - Town of Okotoks Wastewater System

Treated Wastewater: TOTAL & FAECAL COLIFORMS

 

 

 

 

 

 

 



                                                                                                                     Okotoks Wastewater System Annual Report 2019 

 

 

 16 

 

9. Summary of WWTP Parameters: Sludge/Partially Composted Sludge: Monthly Summaries; Approval 1028-03-00; Table 

6-1 

Dewatered 

Sludge 

TOTAL

Dewatered 

Sludge MIN

Dewatered 

Sludge MAX

Wood 

Shavings 

Total

Wood 

Shavings 

MIN

Wood 

Shavings 

MAX

Mixed 

Feedstock 

to 

Regional 

Facility 

TOTAL

Mixed 

Feedstock 

to 

Regional 

Facility - 

MIN

Mixed 

Feedstock 

to 

Regional 

Facility - 

MAX

Raw 

Screenings 

to Regional 

Landfill 

TOTAL General Notes

Month 1) Raw Screenings/Grit 

JAN 333.6 8.2 16.7 138.6 3.4 6.7 472.2 11.8 23.4 5.0 hauled to landfill: kept separate 

FEB 257.6 7.1 12.9 112.3 3.0 5.6 369.8 10.1 18.5 4.6 from Biosolids Compost.

MAR 339.9 7.9 14.0 144.2 3.4 6.7 484.1 11.4 19.8 4.8

APR 325.5 7.9 13.1 137.9 3.1 5.5 463.3 11.3 18.6 3.9 2) All raw feedstock

MAY 318.8 7.6 14.3 135.6 3.3 5.9 454.4 11.0 20.2 4.7 (dewatered sludge & sawdust)

JUN 290.1 7.7 13.0 126.1 3.1 9.6 416.2 11.1 19.2 4.2 sent to approved regional compost 

JUL 287.8 0.0 15.4 118.9 0.0 5.9 406.8 0.0 21.1 4.0 facility - EcoAg.

AUG 269.9 4.4 13.0 113.6 1.7 5.4 383.5 6.1 18.4 4.7

SEP 271.7 4.4 13.5 113.8 1.8 5.4 385.5 6.2 18.6 6.0 3) Wood amendment supplied 

OCT 319.5 0.0 15.9 133.1 0.0 7.4 452.6 0.0 22.9 5.0 by Spray Lakes Sawmills.

NOV 322.2 7.7 13.9 138.8 3.3 6.2 461.0 11.5 19.5 4.8

DEC 314.8 0.0 17.0 141.5 0.0 7.6 456.3 0.0 24.6 4.5

TOTAL 3651.4 1554.3 5205.7 56.3

AVG 304.3 129.5 433.8 4.7

MIN 257.6 112.3 369.8 3.9

MAX 3651.4 144.2 484.1 6.0 WAS: Waste Activated Sludge

EPCOR Water Services/Town of Okotoks - Wastewater Treatment Plant

 2019 Annual Partially Composted Sludge Production MIN/MAX/AVG

SOLIDS SHIPPED FROM WWTPCOMPOST FEEDSTOCK

Metric Tonnes Metric Tonnes

 

 



                                                                                                                     Okotoks Wastewater System Annual Report 2019 

 

 

 17 

10.  Chart – WWTP: Five Year Biosolids Production 

 

 

 

 

11. Summary of Incidents Reported to AEP – 2019 

 

There were no contravention to report for 2019. 

 
 

12. Summary of Treated Wastewater used for Irrigation – 2019 

 

There was no treated wastewater used for irrigation purposes in 2019. 
 



                                                                                                                     Okotoks Wastewater System Annual Report 2019 

 

 

 18 

 

 

13. WWTP Uncommitted Hydraulic Reserve Capacity – 2019-2023 

 
 

Municipality

Supervising Operator

Treatment Type

2019 *2020 *2021 *2022 *2023

Average Daily Flow - 2019 m3/d 6,453 6,765 6,959 7,154 7,349

Average Daily Flow Per Capita (F) m3/capita/d 0.221 0.225 0.225 0.225 0.225

Hydraulic Reserve Capacity (Cr) m3/d 3,547 3,235 3,041 2,846 2,652

Number of Unconnected Approved Lots (L) lots 600 400 400 400 400

Connected Population (P) persons 29,200 30,065 30,930 31,795 32,660

Number of Residential Connections (H) connections 10,734 11,135 11,456 11,776 12,096

Committed Reserve (Com) m3/d 361 243 243 243 243

Uncommitted Reserve Capacity (Cu) m3/d 3,186 2,992 2,798 2,603 2,409

Cr = Design Capacity – Average Daily Flow  *Years 2020-2023 are estimates only

Cu = Cr – [L*F*P/H] Future Pop is based on 5 yr annual ual avg growth rate of 865 

2019 connected Population is based on Federal census data Future Unconnected Approved Lots based on 5 yr avg

Future Res Connections is based on 2.7 people per connection

Town of Okotoks Facility 
Okotoks Wastewater 

Treatment Plant

James McElmon Phone No. (403) 899-9343

Mechanical – 

Tertiary BNR
Design Capacity (m3/d) 10,000

Year  

 



                                                                                                                      Okotoks Wastewater System Annual Report 2019 

 

 19 

14. Summary of Chemicals Used - 2019 

 
 

MONTH

Zetag 8190 Dry 

Polymer kg

ALUM            

kg

Sodium 

Hypochlorite 16% 

L

Sodium Sulfite - 

Dechlorination 

tablets Kg

Jan 594 0 0 0

Feb 492 0 0 0

Mar 613 0 0 0

Apr 591 0 20 1

May 604 0 40 2

Jun 621 0 0 0

Jul 511 0 0 0

Aug 401 0 0 0

Sep 450 0 0 0

Oct 455 0 40 2

Nov 449 0 20 1

Dec 453 0 0 0

TOTAL 6234 0 120 6

1 Dry Polymer used in Sludge Dewatering process

2 Sodium Hypochlorite used for cleaning Disk Filtration process (Not for Treatment)

3 Sodium Sulfite used for dechlorination after disk filter cleaning

4 Alum used for Chemical Phosphorus removal. (No ALUM was used in 2019)

Summary of Chemicals Used in 2019

 
 
 
 
 

 
 
 
 
 
 
 
 
 

 



                                                                                                                      Okotoks Wastewater System Annual Report 2019 

 

 20 

15. Summary of WSER Testing – 2019 

 

Sample Type Grab

Date

8-Jan-19 < 4.0 3.0 0.36 Feb 4/19

22-Jan-19 < 4.0 < 2.0 0.71 0%

5-Feb-19 < 4.0 3.0 2.78

19-Feb-19 < 4.0 3.0 5.91

5-Mar-19 < 4.0 3.0 4.98

19-Mar-19 < 4.0 3.0 5.91

Q1 AVG < 4.0 2.8 3.44 0%

Q1 MIN < 4.0 < 2.0 0.36 0%

Q1 MAX < 4.0 3.0 5.91 0%

2-Apr-19 < 4.0 20.0 2.72 May 6/19

16-Apr-19 < 4.0 < 2.0 2.44 0%

30-Apr-19 < 4.0 < 2.0 2.11

14-May-19 4.0 12.0 0.24

28-May-19 < 4.0 2.0 0.22

11-Jun-19 < 4.0 3.0 0.11

25-Jun-19 < 4.0 2.0 0.09

Q2 AVG 4.0 6.1 1.13 0%

Q2 MIN < 4.0 < 2.0 0.09 0%

Q2 MAX 4.0 20.0 2.72 0%

9-Jul-19 < 4.0 < 2.0 0.11 Aug 6/19

23-Jul-19 < 4.0 3.0 0.06 0%

5-Aug-19 < 4.0 21.0 0.09

20-Aug-19 < 4.0 3.0 0.09

3-Sep-19 < 4.0 3.0 0.05

17-Sep-19 < 4.0 2.0 0.07

Q3 AVG < 4.0 5.7 0.08 0%

Q3 MIN < 4.0 < 2.0 0.05 0%

Q3 MAX < 4.0 21.0 0.11 0%

1-Oct-19 < 4.0 2.0 0.09 Nov 5/19

15-Oct-19 < 4.0 2.0 0.06 0%

29-Oct-19 < 4.0 3.0 0.09

12-Nov-19 < 4.0 4.0 1.01

26-Nov-19 < 14.8 < 3.3 0.17

11-Dec-19 8.1 3.6 0.26

23-Dec-19 7.9 < 4.0 1.01

Q4 AVG 6.7 3.1 0.38 0%

Q4 MIN < 4.0 2.0 0.06 0%

Q4 MAX < 14.8 4.0 1.01 0%

Annual AVG 4.7 4.4 1.26 0%

Annual MIN < 4.0 < 2.0 0.05 0%

Annual MAX < 14.8 21.0 5.91 0%

WSER Monitoring Requirements 2019 - Town of Okotoks WWTP

<50%

24 Hour Composite

<
 or >

Acute 

Lethality
CBOD

Parameter

<
 or >

Environment 

Canada Limits

Parameter

Total 

Ammonia 

 


<
 or >

TSS

< 25 mg/L< 25 mg/L

 
 



                                                                                                                      Okotoks Wastewater System Annual Report 2019 

 

 21 

16. Summary of Operational Highlights & Problems 

 
January 2019 
 

 Jan 18 – Operations reduced wasting from 300 to 280 L/min due to a low MLSS in the Bioreactor. 

 Jan 18 – Operations increased RAS rate up to 95% due to a high secondary sludge blanket. 

 Jan 18 – Suntech on site to install new air flow sensor on Aerobic #3 air header pipe.(contractor) 

 Jan 28 – Started shipping daily and weekly Ammonia samples out to external lab (Exova Calgary) 
for Influent and Effluent testing after it was determined that the onsite RO water system had failed. 
Due to the water system being down operations are unable to preform TAN testing onsite and will 
continue to ship to Exova for testing until water system is repaired. 

 
 
February 2019 
 

 Feb. 5 – Increased DO set points in the bioreactor to assist with the decreasing temperature in the 
bioreactor due to seasonal weather. Also decreased WAS rate to 250 L/min to retain biomass to 
help with treatment. 

 No other reported changes recorded in log book for the month of February. 
 
 
March 2019 
 

 Mar 5 - Operations manually lowered UV slide gate down to 16.5 inches from 17.5 inches from the 
bottom of the UV channel as per advice from the manufacture to try and improve treatment with 
disinfection of the final Effluent. 

 Mar 6 - Switched over to RAS pump #2 and increased speed to 100% due to a 10 foot sludge 
blanket recorded in the Secondary Clarifier. 

 Mar 12 - Increased Primary Clarifier wasting from 35 m3 to 40 m3 due to an increasing sludge 

blanket from springtime runoff. 

 Mar 20 - High Country Vac services onsite to clean out Alum holding tote and spill containment after 
operations found some piping that had burst from cold temperatures. The Alum system has been 
placed out of service till repairs can be made.(early spring)   

 Mar 21 - Drive motor for the Polymer mixing paddle in the mix tank has failed resulting in operations 
placing a temporary recirculation pump in the tank till a new motor can be sourced out. 

 
 
April 2019 
 

 Apr 1 - High Country Vac services on site to remove blockage in the primary discharge line. 